View metadata, citation and similar papers at core.ac.uk brought to you by fCORE

provided by UNT Digital Library

SANDIA REPORT
SAND2006-6943

Unlimited Release

Printed January 2007

Summary of Resources Available to
Small Water Systems for Meeting the
10 ppb Arsenic Drinking Water Limit

James L. Krumhansl, Kathleen C. Holt, Heather Himmelberger, Susan Butler,
Matt Ziegler, and Bruce Thomson

Prepared by
Sandia National Laboratories
Albuquerque, New Mexico 87185 and Livermore, California 94550

Sandia is a multiprogram laboratory operated by Sandia Corporation,
a Lockheed Martin Company, for the United States Department of Energy’s
National Nuclear Security Administration under Contract DE-AC04-94AL85000.
[...]
Burton Engineers Inc 2900 Vista Grande Dr NW Albuquerque NM 87120
Camp Dresser & McKee, Inc. 6000 Uptown Blvd N E Albuquerque NM 87110-4162
CDS, Inc 343 Pinon Creek Trail S.E. Albuquerque NM 87123
CH2M-Hill 6001 Indian School Rd NE Albuquerque  NM 87110-4182
C.H. Guernsey & Co. 2501 San Pedro Dr NE Albuquerque  NM 87110-4131
Cheney-Walters-Echols, Inc. 909 West Apache Farmington NM 87401

City of Alamogordo 1376 East Ninth Street Alamogordo NM 88310-5938
Consulting Engineers PO Box 2025 Taos NM 87571
Cromwell Architects & Engineers 101 S. Spring Street Little Rock AR 72201
Dennis Engineering Company P.O. Box 909 (38 Cactus Road) Edgewood NM 87105
Depauli Engineering & Surveying 102 W. Hill Ave Gallup NM 87301
Engineers Inc. 1601 S. Camino Del Coronado, Box 826 Tucumcari NM 88401
Engineers Inc. 202 S. Guadalupe St. Carlsbad NM 88220
Engineers Inc. 301 W. College Ave., Suite 1 Silver City NM 88061
Florentino Engineering #26 Sunset Blvd. Edgewood NM 87015
Ganett Fleming West, Inc. 460 St. Michaels Dr., Suite 460 Santa Fe NM 87505
Gannett Fleming West, Inc. 2155 Louisiana Blvd., NE, Ste 9000 Albuquerque NM 87110
Greeley and Hanson, LLC 426 North 44th Street, Suite 400 Phoenix AZ 85008
Isaacson & Arfman, P.A. 128 Monroe St., NE Albuquerque NM 87108
Larkin Group NM, Inc. 8500 Menaul Blvd. NE Ste A-440 Albuquerque  NM 87112
Larry Read & Associates, Inc. 4800 Juan Tabo Blvd NE, Suite C Albuquerque  NM 87111
Lawrence A. Ortega & Associates P.O. Box 2025 Taos NM 87571
Livingston Associates, P.C. 500 10th St., Ste. 300 Alamogordo NM 88310
Molzen-Corbin & Associates 1155 Commerce Drive, Suite F Las Cruces NM 88011
Molzen-Corbin & Associates 2701 Miles Rd. SE Albuquerque NM 87111

NM State Parks 1220 S. St. Francis Dr. Santa Fe NM 87504
Oden & Associates Inc PO Box 1976 Moriarty NM 87035
Parsons 8000 Centre Park Dr., Suite 200 Austin X 78754
Parsons Brinckerhoff Quade & Douglas 5801 Osuna Rd., NE Ste 201 Albuquerque  NM 87109
Planning and Development 201 North Nevada Suite B Roswell NM 88201
POWER Engineers, Inc. 1295 S. Eagle Flight Way Boise ID 83709
Private Consultant 2090 Thomas Drive Las Cruces NM 88001
Resource Technology, Inc. 5501 Jefferson NE Albuquerque NM 87109
Shaw Engineering 717 White Mt. Drive Ruidoso NM 88341
Smith Engineering 6400 Uptown Blvd., NE Suite 500E Albuquerque NM 87110
Smith Engineering Company 2201 San Pedro NE, 4 Suite 200 Albuquerque  NM 87110
Smith Engineering Company P.O. Box 2565 Roswell NM 88202-2565
Souder Miller & Associates 1201 Parkway Drive Santa Fe NM 87507-7258
Souder Miller & Associates 2101 San Juan Blvd. Farmington NM 87401-2247
Souder Miller and Associates 11930 Menaul Boulevard NE Suite 105 Albuquerque NM 87112-2461
Souder Miller and Associates 2101 San Juan Blvd Farmington NM 87401
Souder Miller and Associates 401 North Seventeenth Street Suite 4 Las Cruces NM 88005-8131
Sullivan Design Group, Inc. 227 East Palace Ave., P.O. Box 283 Santa Fe NM 87504-0283
SV Enterprises P.O. Box 223 Organ NM 88052

SW Designs 12 Feather Catcher Road Santa Fe NM 87501
Terracon 1630 Hickory Loop, Suite H Las Cruces NM 88005
Tetra Tech EM, Inc. 6121 Indian School Rd. NE, Suite 205 Albuquerque NM 87110
Wilson & Company 4775 Indian School Rd., NE Albuquerque NM 87110

31



Table C: List of arsenic adsorption media and vendors

Media Company Web Site or Reference Small System Media Composition
Available?
Media G2® ADI Group http://www.adi.ca/water/arsenic.html No, 100 gpm + | FeOOH bonded to a
systems granular calcined
diatomite.
Aqua-Bind™ Apyron Technologies, Inc. http://www.apyron.com/ Y, POE Activated Alumina
(Cascadian) POU (Metal oxide
composite, oxidizer)
KDF® Drinking Water | KDF Fluid Treatment, Inc http://www.software- POU only Granulated activated
Filters exchange.com/what s kdf.html carbon plus a pre-filter
of FeOOH
AAFS50 Alcan Actiguard AAFS50 = media Activated alumina
Kinetico = systems
ATS adsorption media | Aquatic Treatment Systems, Inc. http://www.aquatictreatment.com/ POU, POE to Fe-based, ARM-200 is
ARM-200 as ATS A/l Probably with Engelhard 1000 gpm Hematite
(ARM-100 is activated
alumina)
Adedge AD33 is the Adedge Technologies http://www.adedgetechnologies.com/ Yes FeOOH-based
System; E33 is the For small systems >>>>>>>>>>>>>> | http://www.adedgetechnologies.com/product
Media | s/sws.htm
Bayoxide® SORB E33 | Severn Trent http://www.severntrentservices.com/ Yes
ZS500As GSA Resources Inc http://www.gsaresources.com/arsenic.htm M only Fe-loaded Chabazite
(Zeolite)
FS-50 Alcan http://www.chemicals.alcan.com/ and Yes at least Fe-doped activated
(also AA400-G) (MAGC in Asia) http://www.apsu- in Asia! alumina
bd.org/draft projects%20and organsiations/ (just activated
ab-technologies/drannexb1.pdf alumina)
City of Albuquerque http://scitation.aip.org/getabs/servlet/Getabs

Servlet?prog=normal&id=JOEEDU0001290
00006000561000001 &idtype=cvips&gifs=y
es

733™

Water Remediation Technology, LLC

Etp://www.wrtnet.com/ (home page)

http://www.wrtnet.com/other contaminants.
htm

Yes, probably

Zeolite-based -
probably Fe doped

32




Media Company Web Site or Reference Small System Media Composition
Available?
Rio Rancho Pilot Study http://www.wrnet.com/pdf/RioRancho.pdf
Bernalillo Pilot Study http://www.wrnet.com/pdf/BernalilloNM.pdf
WHOLLY Water® Life Streams International Mfg. Co. http://www.wholly-water.com/ Yes Just sells systems, no
Systems: no media media specified
given
Granular Ferric Reade Advanced Materials http://www.reade.com/home_index.html Media Fe(OH)3
Hydroxide Only
Iron oxide coated sand Benjamin et al., 1996
Granular Ferric US Filter http://www.usfilter.com/en/Product+Lines/G | Mostly Larger FeOOH-based (GFH)
Hydroxide eneral Filter Products/General Filter Produ | Systems
cts/general filter gth.htm
http://www.usfilter.com/NR/rdonlyres/| EFD
9755-F000-4DC1-AE83-
4B1779806EC4/0/gfh_brochure.pdf
Driehaus et al., 1998
ArsenX SolmeteX/Purolite/Mcphee now with: | http://www.solmetex.com/apparsenic.html Yes Fe-loaded cation
exchange resin
MPT-Mobil Processing Technology http://www.mobileprocess.com/SERVICES _
arsenic.html and
http://www.wateronline.com/ecommcenters/
mobileprocesstechnology.html
http://solmetex.com/pdfs.RioRanchodata.pdf
Rio Rancho Test
Metsorb GroverTech (HydroGlobe) http://www.hydroglobe.com/ M only TiO,-based
Isolux MEI (Magnesium Elektron Inc. — http://www.zrpure.com/ and Y, POE, POU ZrO, (probably Zr-

Isolux Technologies)

For somewhat larger than POE
systems

http://www.zrpure.com/products_point_of u

se.html

http://www.zrpure.com/images/pdf/ISOLUX
Cntrl Trtmnt.pdf

and Municipal

hydroxide)

33




Media Company Web Site or Reference Small System Media Composition
Available?
CFH 12,24 Kemiron http://www.kemiron.com M only FeOOH-based
Adsorbsia-G10 Dow http://www.dow.com/liquidseps/prod/pt_as.h | Yes Ti0, granular
tm
http://www.dow.com/PublishedLiterature/dh
04e1/09002f13804¢10f4.pdf?filepath=liqui
dseps/pdfs/noreg/177-
02053 .pdf&fromPage=GetDoc
http://www.dow.com/PublishedLiterature/dh
_058d/09002f138058d2a8.pdf?filepath=liqui
dseps/pdfs/noreg/016-
00180.pdf&fromPage=GetDoc
Dist. By Aquacell >>>>>>>>>>>>
http://news.dow.com/dow_news/prodbus/20
06/20060524b.htm
http://www.aquacellwater.com/
ASM-10HP Resin Tech http://www.resintech.com/index.cfm?Point= | M only Fe-coated resin
About
NXT-2 Eagle-Pitcher http://www.eaglepicher.com/EaglePicherInte [ M (E-P); Fe-Mg coated La,04
Aquatic Treatment Systems (ATS), rnet/ Community
Inc. and search on “arsenic”; or go to Systems
http://www.aquatictreatment.com/ and then | (ATS)
http://www.aquatictreatment.com/small-
community-arsenic-removal.htm
Amended Silicate ADA, partnered with CH2M Hill to http://www.adatech.com/default.asp and M only now - Fe-amended
form a joint-venture “Amended search “arsenic” for information on media— | POE/POU silicate
Silicates, LLC” to market systems that | no systems yet though an EPA releases soon?
may distribute with Kinetico. indicates they have been developed | ....
http://es.epa.gov/ncer/sbir/success/pdf/arseni
c.pdf
BRIMAC 216 Brimac Carbon distributed by: http://www.brimacservices.com/potable_wat | M, cartridges Bone char (not GAC)
Tate & Lyle Process Technology or er.htm might also be http://www.sandia.gov
Brimac Carbon Services http://www.brimacservices.com/potable_faq. | Available /water/2005vendors/Br

Carbon Resources, LLC in USA

htm
http://www.carbonresources.com/index.htm

imacCarbonServices.p
df

34




Media Company Web Site or Reference Small System Media Composition
Available?

CPN-AA Alcoa http://www.alcoa.com/global/en/about_alcoa | M only Activated Alumina
/overview.asp search arsenic;

http://www.alcoa.com/global/en/search/searc
h.asp?sTopNav=true&WebTrends=global%?7
Cen&QueryText=arsenic

“M only” indicates that the company apparently just sells the media and not systems to use it in. In this case a separate engineering
firm would be needed to design the system.

* Media Supplier = “M”, Supplies treatment plants for little systems = “S”

# Synonymous with “Bayoxide”, “E-33”, AdEdge is the small system arm for Savern-Trent.

@ SolmeteX actually developed the ArsenX media, Purolite is the main manufacturer of the media, McPhee is our local distributor of
the media, and systems that employ this media. Actually sold by Mobile Process Technology

Q Kinetico is a large company with multiple products. When they develop sorption systems they will probably employ Dow or
Engelhard media

35



Table D: Summary of CoAsT Estimation Software (Compiled April, 2006)

Model What it Does Technologies Evaluated Chemical Inputs*
Decision tree for selecting Selects technologies based on community . Blending — new sources, Chemistry inputs as appropriate for sorption and ion-exchange:
technology characteristics e Enhanced coagulation plus filtration e CI'(0-250 ppm)
- no cost data here . Enhanced lime softening . F (0-2 ppm)
. Iron and Mn filtering . Silica (0-30 ppm)
. Ion Exchange processes . S0, (0-360)
U Sorption processes U TDS (0-1000)
. Filtration and membrane processes o TOC (O-4 ppm)
e PO, (0-1 ppm)
. pH
. Fe (0-15 ppm)
. Mn (0-15 ppm)
. H,S (0-5 ppm)
e  Fe:Asratio
Note: Model does not have an input for alkalinity.
Costing by AwwaRF Costs per 1000 gal Sorption and anion exchange Inputs are:
For sorption media: . Raw Water As (0-100 ppb)
e FS-50 . Treated As (2-10 ppb)
Developed by CU and e GFH . Raw water pH (6-10)
Malcolm Pirnie e  Bayoxide E33 e pH adjustment (Y/N)
e  MetSorb G e Alkalinity (0-100 ppm as CaCOs)
e 7Z33-rev.B e PO, (0-250 ppb)
. SMI-III . Silica (0-22 ppm as SiO,)
. AA-G400 . V (0-4 ppb as V)
User Defined . F (0-10 ppm)

Wastes Produced
Other operating details/costs

Freundlich / Langmuir isotherms

Costing by ARCE

e  Costs per 1000 gal
. Wastes Produced
. Other operating details/costs

. Ion exchange
e Adsorption + regeneration
. Adsorption + throw away

Inputs are:

Alkalinity (as CaCOs)
Raw water pH

Sulfate (ppm)
Arsenic (ppb)
Treated Water pH

Costing-Multiple
Technologies

Costing from USEPA
Small System Handbook
originally

. Costs for My Water System

. Capital costs as a function of peak
flow

. O&M as a function of average flow
(including waste disposal)

AA (pH 7-8)

AA (pH adj to 6 with H,SO,)
Coagulation microfiltration
Green sand filtration

Ion exchange (< 20 mg/1 sulfate)
Ion exchange (20-50 mg/1 sulfate)
Enhanced coagulation-filtration
Enhanced lime softening

Just sulfate, model is focused on the construction and M&O
costs without doing much with the water chemistry.

Costing - POU

Costs per person and per community

Reverse Osmosis

No chemistry

* These limitations reflect the status of the CoAsT tool in April 2006. This program is being continuously updated.

36




Table E: Funding Sources for NM Drinking Water Infrastructure Projects

Funding Entity

Program

Eligibility

Funding Potential

Application Process

New Mexico Finance
Authority (NMFA)
207 Shelby St.

Santa Fe, NM 87501

Drinking Water
Revolving Loan Fund
(DWRLF)

Community water systems,
either privately or publicly
owned; must be ranked on
NMED Comprehensive
Priority List & evaluated
through NMED Capacity
Assessment Program

Approximately $8 million per
year

Entities can qualify for lower
interest rate (0% to 3%) based
on Median Household Income
(MHI)

Contact for assistance.

John Brooks, Financial Advisor
Phone: (505) 984-1454

Toll free: 1-877-ASK-NMFA
or 1-877-275-6632

E-mail: frontdesk@nmfa.net
Website: www.nmfa.net

New Mexico Finance
Authority (NMFA)
207 Shelby St.

Santa Fe, NM 87501

Public Project
Revolving Loan Fund
(PPRLF)

Municipalities, special
districts, community water
associations, Tribes and
Pueblos

Funds for capital equipment and
infrastructure projects

Contact for assistance.
Phone: (505) 984-1454

Toll free: 1-877-ASK-NMFA
or 1-877-275-6632

E-mail: frontdesk@nmfa.net

Website: www.nmfa.net

New Mexico Finance
Authority (NMFA)
207 Shelby St.

Santa Fe, NM 87501

Water/Wastewater
Grant Fund Program

Municipalities, special
districts, community water
associations, Tribes and
Pueblos

Maximum grant is $400,000 per
project

Projects are approved by
Legislature

Contact for assistance.

Phone (505) 984-1454

Toll free: 1-877-ASK-NMFA
E-mail: frontdesk@nmfa.net
Website: www.nmfa.net

New Mexico Finance
Authority (NMFA)
207 Shelby St.

Santa Fe, NM 87501

Water Trust Board
Program

Loans and grants to
qualified entities for water
infrastructure and other
types of water projects;
empbhasis on regional
cooperation and cost
sharing

Solicitation for Letters of
Interest to begin application
process; selected entities invited
to submit complete application

Contact for assistance.

Water Trust Board Program
Phone: (505) 984-1454

Toll free: 1-877-ASK-NMFA
or 1-877-275-6632

E-mail: frontdesk@nmfa.net

Website: www.nmfa.net

NM Environment Department
Construction Programs
Bureau

Harold Runnels Building
1190 St. Francis Dr.

PO Box 26110

Santa Fe, NM 87502

Rural Infrastructure
Program (RIP)

Any incorporated municipality,
county, MDWCA, public water
cooperative assoc., or Water &
Sanitation District serving less
than 10,000 people; Entities that
serve a population less than
3,000 are eligible for 0% interest
loans

Total available funds vary with
legislative appropriations

Standard interest rate is 3% or below

Maximum loan amount is $500,000; up
to 100% of project can be financed

See Website or contact:

Richard Rose, NMED/Construction
Programs Bureau (505) 827-9691

Email:

Richard Rose@nmenv.state.nm.us
Website:
www.nmenv.state.nm.us/cpb/cpbtop.html

37




Funding Entity

Program

Eligibility

Funding Potential

Application Process

NM Environment Department
Construction Programs
Bureau

Harold Runnels Building
1190 St. Francis Dr.

PO Box 26110

Santa Fe, NM 87502

Special Appropriations
Program

Any public entity or Tribe

Varies with state funds; use
uniform funding application

Legislative appropriations

Contact: Joy Ansley, Uniform
Application Coordinator

(505) 827-4797

E-mail: Joy.Ansley@state.nm.us
Website:
http://www.state.nm.us/capitalprojects/

NM Department of Finance & | Community Municipalities & Counties; | Between $9 — 16 million Contact Dolores Gonzales, Bureau Chief
Administration, Local Development Block special districts and non- available from HUD; grant limit | (505) 827-4950
Government Division Grants (CDBG) profits must apply through is $500,000; planning grant limit | Website:
Bataan Memorial Bldg. municipality or county: is $50,000 http://www.cdbg.nmdfa.state.nm.state
Santa Fe, NM 87503 Indian tribes apply directly

to HUD Applications due in January of each year
United States Department of Water and Waste Public entities such as Grants may be made up to 75% | Contact USDA — Rural Development

Agriculture (USDA) -
Rural Development
6200 Jefferson NE
Albuquerque, NM 87109

Disposal Loan and
Grant Program

municipalities, counties,
Indian tribes, non-profits,
under 10,000 population

of project

(505) 761-4951

Border Environment
Cooperation Commission
(BECC)

PO Box 221648

El Paso, TX 79913

EPA Border
Infrastructure Program